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JIMCTOK-BKJIAJULI BOO3



JIncTok-BKRJIAAHII: iH(opManisa A1 nanienTa

Bakuuna Acrpa3eneka nporu COVID-19, po3unn aas in’eknii
Baxkiuna npotu COVID-19 (ChAdOx1-S [pexombinanTHa])

Ilepen BBeAeHHSIM BaKIMHA YBAXKHO T NOBHICTIO O3HAHOMTecs 3 JIHCTKOM-BKJIAJHIIEM, OCKIIbKH

BiH MiCTHTBH BaXK/JHBY A4 Bac iHdpopmaniro.

- 36epexiTh el TMCTOK-BKIaAULI. BaM Moske 3Hao0UTHES mepeunTaTy Horo.

- SIk110 y Bac BUHHKHYTh TOJATKOBI MUTaHHS, 3BEPHIThCA 10 JTiKaps, GpapManenra abo Meau4IHOT
CecTpH.

- SIkwo y Bac BUHUKHYTh Oyab-sKi OOiYHI peakiii, MpOKOHCYIbTYHTECs 31 CBOIM JiKapem,
dapmanierToM a0 MEAMYHOK cecTpOorO. J1o HUX BiTHOCSTLCS Oy ab-sIKi MOK/IMBI MOOIYHI peakiiii,
He MepestiueHi y [bOMY JIMCTKY-BKIaauu. J[uB. posain 4.

3MICT JIHCTKAa-BKJIAAHIIA

IIo Take Bakuuna Actpa3eneka npotd COVID-19 Ta 1715 4oro BoOHa BUKOPUCTOBY€ETHCS?
[lo Bam ciix 3HaTH nepen orpuMaHHaM Bakuuau Actpa3eneka npotu COVID-19?

Sk 3actocoByBatH BakuuHy Actpa3eneka npotu COVID-19?

MosxnuBi mobiuHi peakiii

Sk 36epiratu Bakuuny Actpa3eneka npotu COVID-19?

BwmicT ynakoBkH Ta iHIa iHpopmalis

SR W

1 o Take Baknuna Acrpa3enexka npotu COVID-19 Ta 11 4oro BoHa BHKOPHCTOBYEThCS ?

Bakuuna Actpa3eHeka npotd COVID-19 — ne BakuyHa, 1110 BUKOPUCTOBYETHCS IJ151 3aXUCTY OCi6
BikoM Bix 18 pokiB Bixg kopoHaBipycHoi xBopodu (COVID-19).

COVID-19 Bukinkae Bipyc, O Ha3uBaeTbest KopoHaBipycom (SARS-CoV-2).

Bakuuna Actpa3enexa npoth COVID-19 ctumyntoe npupoJHuii 3aXUcT opraismy (iMyHHY cCUCTEMY).
Taka cTuMyJIALs 3MYLIy€e OpraHiaM BUPOOIATH BIaCHUM 3aXKCT (aHTUTINIA) MpoTH Bipycy. Le
JONOMO2Ke 3aXUCTUTH Bac Big po3BUTKy COVID-19 y MaiiGyTHeOoMY. JKOJIEH KOMIOHEHT Lii€l BaKLUHU
HE MOK€ CIPHUMHUTH po3BuTOK COVID-19.

2. II{o Bam cJix 3HaTH Nepen oTpumaHHsM Bakuunna Acrpa3enexa nporu COVID-19?
He cain BaknuHyBaTHCS:
° AKILO Y MUHYJIOMY BU MEPEHECIH TSDKKY ajlepriyHy peakiiiro Ha Oyab-sKy Ai04y pedoBUHY abo

Oynab-sIKMH 1HIIKMA KOMITOHEHT, 3a3HAUYEHH Y po3aii 6.

SIkmo y Bac BUHMKHYTh Oy/Ib-sIKi CyMHIBH, 3BE€PHITBCS 10 CBOTO JTiKaps, papmauesta abo MeAUYHOT
CECTpH.

Oco6MBOCTI 32cTOCYBaHHSA
Ilepen BakLMHALIIEIO MOBIJOMTE CBOTO JliKaps, GpapmarieBTa abo MeJHYHY CECTPY:

° AKIIO Y MUHYJIOMY BH MEPEHECIH TSDKKY alleprivuHy peakiito (aHadinakciro) Ha Oyab-saKy
iH’exuito iHmoi BakuKHU abo Ha Bakuuny Actpa3eneka nporu COVID-19, otpumany paHiue;
J AKILO Ballla IMyHHA CHCTeMa He MpALIOE HAISKHUM YMHOM (iMyHOonediuuT) aGo BU npuiimaeTe

JIiKH, 110 NOcIab/IoTh IMyHHY CHCTEeMY (HalpUKIIaj, BUCOKI 103K KOPTUKOCTEPOIiB,
iMyHozenpecaHTH abo JiKapchbki 3aco0U ISt JTIKYBAHHS PaKy);
° SIKLIO 33apa3 BU CTPAXKAAETE BiJ TAXKKOI iHdekuiil 3 BUcokoro Temneparyporo (Buiue 38 °C);
e AKUIO Y BAC JIETKO 3’ ABJSAIOTHCSA KpoBOTeUi ab0 CHHLI, a00 KLU0 BU NPUAMAETE JIKH, L0
PO3PiLKYIOTh KPOB (aHTHKOATYJISIHTH).

%/



SIK110 BM He BNIEBHEHI, YU MaeTe BU OyIb-110 3 TIepesiueHoro BHLIe, NPOKOHCYIbTYHTECS 31 CBOTM
JlikapeM, GapmalesToM aGo MeANYHOIO CECTPOKO 10 BAKIMHALLIL,

AHaJIOriYHO iHIIMM BaKUKMHaM, Bakuuna Actpa3eHeka npotu COVID-19 Moske 3aXHCTUTH He Beix
BaKLMHOBaHHUX 0ci6. Hapasi TpuBanicTs 3axucty, mo 3abe3neuye BakuMHa A1s BAKIIHHOBAHMX ocio,
HeBiZoMa.

Jit Ta migaiTkn
Hapasi BincyTHi maui npo 3actocysanus Bakuunu Actpa3eneka npotn COVID-19 y nireii Ta migmitkis
BikOM 10 18 pokiB.

Bzaemonisn Bakunnn Acrpa3enexa nporn COVID-19 3 inmuavu JiKapcbKUMH 3a¢00aMH
SIKIo BM npuiiMaeTe, HELIOAABHO NPUIMAH a60 MOKeTe npuiimaty Oy ap-sKi iHi JliKkapceKi 3aco6u yu
BaKLIMHY, MOBIZIOMTE NPO 1ie CROEMY JIiKapro, hapMameBTy abo MeaHuHii cecTpi.

3acrocyBanus y nepioa Baritaocti a6o rogyBanus rpyaaio

SIKio By BariTHi a0 rofyeTe rpy a0, yMacTe, [0 MOXKeTe OyTu BariTHUMH abo n1aHyeTe
3aBariTHITH, NOBIIOMTeE PO e CBOEMY JTiKapIo, ¢apmanesTy a6o meanuniii cectpi. Kniniuni nani
IO 3acToCyBaHHs Bakuunnu Actpa3eneka npotu COVID-19 y nepion BaritHOCT BiACYTHi abo
obmexxeni. Baru nikap, papmanerT a6o Meauuna cecTpa NOBIAOMIISATL BaM, UM MOKHA BaM
BaKIMHYBaTUCH.

31aTHICTL BIJIMBATH HA MBHIKICTH peakii NpH KepyBaHHI TPAHCIIOPTHAMH 3ac06aMH Ta poGoTi
3 IHIIHMH MeXaHi3MaMHu

Bakuuna Acrpa3eneka nporu COVID-19 ne mae TATBEPIKEHOTO BILIUBY Ha 3/1aTHICTh KEPyBATH
TPaHCHIOPTHUMH 3ac00amMH Ta MpaLOBaTH 3 MexaHismamu. IIpote noGiyxi edekTH, nepesidyeni B
po3ii 4, MOXyTb BIUTMHYTH Ha Ballly 3/JaTHICTb KepyBaTH TPAHCTIOPTHUMHM 3ac00aMH Ta NpaLOBaTH 3
MexaHi3MaMu. SIKIIO BH IOraHo MovyBa€cTecs, He KepyiiTe TPaHCIIOPTHUMHU 3ac00aMH Ta He mpaLifoiite 3
MeXaHi3MaMH.

Bakuuna Acrpa3enexa nporn COVID-19 micTuTth HATpii Ta cnupT (eTano.)

B 1 n03i (0,5 M) mboro sikapebkoro 3aco6y MiCTHTBCS MeHIe 1 MMOJIb HaTpito (23 Mr). Takum yuHOM,
HOro MOKHa BBXKATH TaKMM, LILO HE MiCTUTD HATPIIo.

Ieii stikapcbkuii 3aci6 MiCTHTB ye HEBEJIMKY KiIbKICTh CUpTY (2 MI crMpTy (€TaHOY) Ha O3y

0,5 mu). [Iporo HexoCTaTHBO, 11106 BUKITHKATH MOMITHHIA BILIHE.

3. Sk 3acrocoByBarn Bakuuny Actpa3enexa nporu COVID-19?

Bakuuna Acrpa3eneka nporu COVID-19 Beoguthes y M’43 (3a3BH4ail y mieue).

Bu orpumacre 2 in’exnii. Bam nosizomuaste, koam Bam noTPiOHO 3BEPHYTHCS 10 CBOT0 MeAHYHOI0
NpaniBHUKA IJIS OTPHMAHHS APYTof in’ekuii Bakuuuu Actpa3eneka nporu COVID-19.

Hpyry in’ekiito MOKHa 3po6HUTH Yepes 4—12 THsKHIB mic/s nepLuoi i1’ exuji.
Akwo nepuwa in’ekuis — ue Bakuuna Acrpa3eneka npots COVID-19, nns 3aBepiuenss kypcy

BaKIMHALi APYroko iH’eKLiero noBMHHa 6yTH BBeaeHa BakiiHa Actpa3eneka nporu COVID-19 (a ue
iHma BakiuHa potu COVID-19).



SIK010 BM npomycTH/IM iH’ €KL BAKIIHHHA

Slkuio Bu 3a0ynu 3BEpHYTHCSI 3a APYTOIO iH’€KLIEI0 BAKLIHHH Y TIPU3HAYEHHH Yac, 3BepPHIThCA 3a
KOHCYJIBTALIIEIO 10 CBOTO JIiKaps, (hapMalleBTa Yi MeIUYHOT cecTpu. BaxiuBo 3BepHyTHCS 3a Ipyroo
in’exuiero Bakuunu Acrpa3eneka nporu COVID-19.

4. Mo:xuBi nodivni peakmii

Ak i Bei stikapebki 3ac00H, Lt BAKIIMHA MOYKe BUKJIMKATH MOGIUHI peakLii, xoua i He B ycix. V kaiHiuHMX
JOCIIDKEHHSAX BAKLMHH OiTbIIicTb NOGIYHMX peakwiii Gy Terkumu ta TIOMIPHUMH 1 3HHKAIH
MPOTArOM JAEKUIbKOX AHIB. SIKWIO Bu momiTTe B cebe Gyab-aKi mo6iuni peakuii, He 3a3HaueHi B LbOMY
JIACTKY-BKIAIUILL, HEra#HO 3BEPHITHLCS 10 CBOTO JliKapst, papMalieBTa abo MeIUUHOT CeCTpH.

Skimo Bam noTpiGHO NMONMErmHTH Taki no6iuni peakwii, sk 6i1b Ta/ab0 MifBUILEHHS TeMIIEpaTypH Tija,
MOKHa NMPUAMATH JTIKapChKi 3aco0H, IO MIiCTATL HapaleTamMoul.

[To6iuni peaxuii, 3adikcoBani mix yac KTiHIYHHX D0CTimKeHs Bakimuy Actpa3enexa npotu COVID-19,
BKJTFOYAJIH:

Ly>e 4acTo (MOXYTh BUHUKATH B Hinbiie Hix 1 ocobu 3 10)

Yy TJIMBICTB, Gifb, BiTuyTTs %kapy abo cBepbix y Micui iH’ekuii
BiJUYTTS 3arajibHOrO HE3MyKaHHS

BiIYyTTS BTOMH (BTOMJIIOBAHICTb)

03HO0 a60 BigUyTTS JIMXOMaHKH

TOJIOBHUH 6ib

BIIUYTTS HYJOTH

6inp y cyriobax aGo m’s3ax

Yacto (MOXyTh BUHMKATH He Oinblie HK Y 1 3 10 oci6)
o Habpsk abo NOUePBOHIHHA y Micwli 1H’ €KLl
° MiJBUILEHHS TeMIIEPaTypH Tija

Axmo Bu nomitute B cebe By ab-ski MoGiuHi peakuii, He 3a3HaYeHi B HOMY JIUCTKY-BKJIAZULLI, HEraHO
3BEPHITBCS /10 CBOTO Jlikaps, apmalieBTa a60 MeIMYHOT CECTPH.

Iosinomaenns npo noGiuni peakuii

SIxmo y Bac BHHHKHYTH OyAb-siKi mo6iuni peaxmii, IPOKOHCYIbTYHTeCs 3i CBOIM JIikapem,
dapmaneBTom a60 MeAHIHOIO cecTPoIo. J[0 HUX BiAHOCATHCA Oynb-sKki MOxUIMBI OGIYHI peakuii, He
nepesiiveni y 1boMy JUCTKY-BKIaauILi. By Takoxk MoXeTe MoBiioMuTH npo noGivHi peakiii
Ge3nocepe/IHbO 3a IOMIOMOTOKO IEPKABHOT CHCTEMH repeaadi inopmauii abo BeGeaiity
www.covax.azcovid-19.com. 3a HasBHOCTI, 3a3HauaiiTe TOProBy Ha3By BAKLMHHU Ta HOMeEp cepii/maprii.
IoBinomsioun npo noGiuni peaxuii, BU MO}KeTe TOMOMOITH Gijblue Ai3HATHCS npo 0e3MeYHICTh LBOro
JiKapchKOro 3aco0y.

5. Sk 30epiraTu Baknuny Acrpa3enexa npora COVID-19?

36epiraiite nikapchKuid 3aci6 y HeAOCTYHOMY ISl AiTeH MicLii.

[adpopmaris npo ymoBu 36epiraHHs, TepMiH NPHIATHOCTI, CIIOCOGH 3aCTOCYBAHHSI Ta MOBO/KEHHS 3
BaKIIMHOIO HABE/ICHA B PO3/iJIi, NPU3HAUECHOMY /I MEAWYHUX MPAL[iBHHUKIB B KiHLIi LIbOTO JIMCTKA-
BKJIAIHLIA.

BinnosinansHicTs 3a HasleskHe 36epiraHHs L€l BAKLMHM Ta YTHIi3aLliio Oy 1b-KOr0 HEBUKOPHCTAHOTO

MPOJYKTY HECYTh Ball Jlikap, hapMaleBT abo MeJUYHa CecTpa.

6. Bmict ynakoBku Ta inma ingopmanis




Cxaan Baknnun Acrpa3enexa nporn COVID-19

1 noza (0,5 M) MicTUTB:

BakuuHy npot COVID-19 (ChAdOx1-S” [pekomGinanThy]), He meHue 2,5 x 108 iHpeKUiftHux
oaunup (10), wo sixnosinae 5 x 10'° Bipycuux yactok

"PexombinaHTHU aJICHOBIPYCHHE BEKTOP IMMIAH3¢e 3 1eeKTOM perutikawii, 1o KOIye criaiikoBui (S)
riikonpotein Bipycy SARS-CoV-2. Bupo6ieHuil B reHeTHyHO MOIU}IKOBAHUX KITITHHAX HUPKU
emOpiona moauan (HEK) 293.

Lleit IpoyKT MiCTUTB reHeTHYHO MOHDiKOBaHI OpraHizMu ('MO).

THii fonomixHi pewoBunn: L-rictuaun, L-ricTuansy TiAPOXJIOPUY MOHOTIIPAT, MATHIK0 XJIOPUIY
rexcariapar, nonicop6ar 80, etaHo, caxaposa, HaTpiro XJIOpUJ, AMHATPIIO €/IeTaTy JUTiApaT, Bojaa s
iH’eKwiu.

Sk Burasaae Bakunna Acrpa3enexa nporn COVID-19 i Bmict YHAKOBKH

Pozuun ns in’exuiit. Pozuun 6e36apeHoro a6o 3i1erka KOPHYHEBOr0 KOJILOPY, MPO30pHii abo 31erka

OITAJIECLICHTHHH Ta BIJIbHHUM BiJ 4acTOK.

Posmipy ynakoeku (Ha puHKY MOyTb GyTH IPEICTABIEH] He BCi 3a3HauCH] PO3MipH YTaKOBKH).
®raxod Ha 10 103 (5 M1) B ynakoBkax no 10 dakoHis.

Bnacnuk peecrpauniiinoro nocsizuenns
Actpa3eneka Ab (AstraZeneca AB)

SE-151 85 Conepran’e, I1IBenis
(SE-151 85 Sodertalje, Sweden)

JlaTa 0CTaHHBLOro Meperasay NbLOro JHCTKA-BKJIAAHINA — JToTHii 2021 p.
Inwi pxepena ingopmanii

Hnst orpumanus wiel ingopmanii pisaaMa MoBamu BificKaHy#Te QR-K0/ 33 10MOMOror MoGinibHOro
TPUCTPOIO.

/QR-xon/ :ﬂ

www.covax.azcovid-19.com

Brkianena Hukye indopmauis npusHaueHa e AIs METHIHAX npaniBHUKIB:

YMoBU 36epiranns
He sactocoBysarn Bakuuny Actpa3eneka npotu COVID-19 mic/is 3akinueHus TepMiHY NPUAATHOCTI,
3a3HAYCHOTO Ha ynakosLi. JlaTa 3aKiHYeHHs TepMiHy MPUAATHOCTI MO3HAYAE OCTAHHIMH JCHD

3a3HAYEHOTr'0 MicCsALd.
30epiratu npu Temmneparypi 2—8 °C.
He 3amoposkyBaru.

36epiratu akoH B OpUriHanbHil ynakosui s 3axXMCTY BiA il cBiTIIa.

BakuuHa He mMicTuth KoHCepBanTis. Habpaguiu nepiry 103y, SKOMOTra WIBUALIEC BUKOPUCTAWTE BMICT



naxoHy npotsirom 6 ronuu (36epiratu npu Temneparypi 2-8 °C). Bynb-sika HeBUKOPHCTaHA BAKLIMHA
HiJUIATae yTUizamii.

BreneHus Bakuuau

Bakunna Actpa3eneka npory COVID-19 — e Ge36apBHHuit 260 371erka KOpHYHEBHi, Ipo3opuii abo
3/IeTka OmaecueHTHHI posunH. [lepea 3acTocyBaHHAM BaKLHHK HeoOXiaHO MOTICPEAHBO MPOBECTH
BI3yabHUH OIVIA [T BUSIBJICHHS CTOPOHHIX YaCTOK i 3MiHH KOJIbOPY PO34MHY. SIKILO pO3YMH Mae
3MiHEHMH Ko1ip a60 B HBOMY MOMITHI CTOPOHHI YacTkH, $JIaKoH cail yTHii3yBaT. He CTpyLIyiTE
dbakoH.

KoxHy nosy akuunn 0,5 Mn 1151 BHy TpilHbOM’ 130B0r0 BBEJICHHA HAOUPAIOTh Y LITIPULL JJIs
iH’exuiit. JIns koxkHOT ocoGu BUKOPHCTOBYIOTb OKPEMY CTEPHUJIbHY I'OJIKY Ta ILITPHLL.

Koxen drakon micTuTb K MiHiMym 3a3HayeHy KiJbKiCTb 1103. 3a/IMLIOK PifMHK Yy (UIaKoHi mics
HAOUPaHHS OCTAHHEOT 103U — HOPMaJIbHe sBUIIe. Y pa3i BUKOPUCTaHHS [NPHLIB Ta/ab0 rojoK i3
HU3bKUM «MEPTBHM)» 00°€MOM, 3aIMIIKOBOT KiJIbKOCTI PO3UMHY Y r1akoHi Moke OyTH I0CTaTHBO AJist
A0AaTkoBOT 103U. Cilif BXMTH ycix HeobXiaHHX 3aX0AiB, 1106 3a6e3neduTy BBCICHHA MOBHOI 103U

(0,5 mn). Skmo He Baanocs Habpatu NoBHY 1103y 0,5 M1, 3aJTHIIOK piaunK y drakoHi ciia YTUJII3YBAaTH.
He 06’eany#iTe 3anuiuky Bakuuuy 3 pisaux (nakoHis.

L1106 monermuTH BiACTeKEHHS BAKLHHM TS KOJKHOL 0co0H, siKa OTpHUMaJa 103y BaKUMHH, HEoOXiaHO
YITKO 3a3Ha4aTH HA3BY Ta HOMeEP cepii JKapchKOro 3acoby, 1o 3acTOCoBYBaBcs. [l OTPUMaHHS Liiel
iHbopMaLii iHIMMK MOBaMH y APYKOBaHOMY BUIJIS1 HANpaBJsiTe MaLieHTiB Ha BeGCaT
www.covax.azcovid-19.com.

Yrunizauis
Bakuuna Actpa3eneka npotu COVID-19 MicTuth reHetnuno Mozudikosani opranizmu (TMO).

Hesukopucrany BakuuHy a6o Bimxomu cin YTUIIi3yBaTH BiANOBIAHO 10 MiCLEBHX BUMOT. Poznury
BaKLMHY CJIiJl A€aKTHBYBATH BiIIOBiAHMM MPOTHBIPYCHUM Ae3iHDiKyIOUnM 3ac060M.
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KOPOTKA XAPAKTEPUCTHUKA JIIKAPCHKOI'O 3ACOBY BOO3



1. HA3BA JIIKAPCBKOI'O 3ACOBY

Bakunna Actpa3eneka nporu COVID-19, po3uun ais in’exuiit y 6araron03oBomy KoHTeiiHepi
Bakuuna npor COVID-19 (ChAdOx1-S [pexombinaHTHa])

Bakuuna signosizae Bumoram BOO3 11010 Bakumu npotu COVID-19.

2.  SIKICHMH TA KUIBKICHUIA CKJIAT

1 noza (0,5 mi1) MicTUTB:

BakLuHy npoti COVID-19 (ChAdOxX1-S” [pekombinanTHy]), He MeHiue 2,5 x 108 indekuiiinmx
oaunuuk (I0), wo sianosinae 5 x 10'° pipycHux yactok (Bu)

"PekoMGiHaHTHMI aJIeHOBIPYCHH# BEKTOD IIHMIIaH3e 3 eheKTOM periKaLii, 1o KOZy€ CriaiiKoBui
(S) rmikonporein SARS-CoV-2. BupoGieHHii B reHeTHUHO MOM(IKOBaHMX KITITHHAX HUPKK eMOpioHa
moaunn (HEK) 293.

Le#t npoxykT MicTuTh renernyHo Monudikosani opranizmu (I MO).

IloBHuii nepenik TONOMIKHHX PeHOBMH AUB. Y PO3ii 6.1.

3. JIIKAPCBKA ®OPMA

Po3uuH mns in’exuii.

Pozunn GesbapsHoro abo 3nerka KOpUYHEBOTO KOJIBOPY, npo3opuit abo 371erka onaiecleHTHuUi Ta
BiIbHUH Bix yacTok, pH 6,6.

4. KJIHIYHA ITH®OPMAIIIS

4.1 TepaneBrnuHi noKa3aHHS

Baxuuna Actpa3eneka npotu COVID-19 nokasana juis akTHBHOT iMyHi3auii oci6 Bikom Bia 18 pokis
JUTA PO IIAKTHKHM KOPOHABIpyCcHOT xBopo6u 2019 (COVID-19) (us. pozainu 4.4 ta 5.1).

BakuuHy TpeGa BUKOpHCTOBYBaTH BiNMOBiAHO 10 OdiiiHNX pPEKOMEeHaLii.
4.2 Jlo3m Ta cnoci6 3acTocyBanus

Beenenns Baxkuunu Actpa3eneka npotu COVID-19 nosuHeH 3niiicHioBatu MeIMYHUH NpaliBHUK i3
BiJMOBITHOKO IiATOTOBKOKO.

ﬂOBI/I

Kypc Bakumnanii Bakuuuoro Acrpa3eneka nporu COVID-19 nepenbayae BBEICHHS IBOX OKPEMHUX
no3 mo 0,5 M koskHa. JIpyry 103y ciig BBOAMTH uepes 4—12 TuskHiB mics BBEJIEHHS MEPLIOT 103U
(zuB. po3nin 5.1).

Ocobawm, ki oTpumany nepury 103y Bakuunu Actpa3eneka npotu COVID-19, pekomeHayeTbes
3aBEPLIMTH Kypc BakLMHaUil Bakuunowo Actpa3eneka npotu COVID-19 (auB. po3nin 4.4).

Ilayicumu nimnvozo sixy
Kopurysauus nosu mist oci6 noxusoro siky Big 65 POKIB He MoTpibHe.

Iimu

Besnexa Ta edexTiBHicTh 3acTocyBanHs Bakuunu Actpa3enexa npotu COVID-19 aitam Ta nimtiTkam

(Bikom 210 18 pokiB) Hapasi He BcTaHoBaeHi. [ani BincyTHi. /
4
2 //



Croci6 3acTocyBaHHs
Bakuuna Acrpa3eneka nporn COVID-19 TNpU3HAY€Ha JIULIE A7Isl BHYTPILIHBOM 130BOTO (B/M)
BBEJICHHS, O2)KaHO B NITHKY 1ebTONOAIGHOr0 M s13a.

IHeTpyKuii o0 BBeAEHHS TiKapchkoro 3aco0y HaBeJeHi B po3aini 6.6.
4.3 IIpornnokaszanus

IlifBueHa 4y TIMBICTb 110 JiFOUOT peyoBrHM 260 10 Oy 1b-AKOT 3 JOMOMIMKHUX PEeUYOBHH,
NepepaxoBaHuX y po3aini 6.1.

4.4 OcobuuBi 3acTepexenns Ta 3ano6ixui 3axo01n OPH 32CTOCYBAHHI

BiacrexeHHs

o6 nonermunTy BifcTexeHHs 6i0n0riuHmx JIIKAPCHKUX 3aCO0IB, HEOOXIHO YITKO 3a3HAYATH Ha3By Ta
HOMep cepii 3aco0y, 1[0 3aCTOCOBYBABCS.

[inepuyTiuBicTh

Sk 1 npu 3acToCcyBaHHi 6y ab-KNX 10’ €KLIHHUX BAKLMH, 3aBXAH NOBUHHO OYTH JOCTYIIHHM
BIATOBiHE JiKyBaHHS Ta HATMIA y BUNAAKY BHHUKHEHHS piAKicHMX aHaiNaKTHUHUX peaKwii micus
BBCACHHSA BaKLMHY. ITicis1 BaKUMHALIT peKOMEHIYEThCsS peTeNnbHO CIOCTEpIraTv 3a 0cobamu, 1o
OTpUMAJI1 1103y BaKLUMHH, IPOTATOM NpHHaimMHi 15 XBumnH. Oco6aM 3 aHadinakTHuHO peakui€ero Ha
nepury no3y Bakuunu Acrpa3enexa npotu COVID-19 e ciin BBOAMTH APYTY I03Y BAKIMHU.

CynyTHi 3aXBOPIOBaHHS

S 1 ipu 3acTOCYBAHHI IHLIMX BAaKLMH, BBeAeHH Bakimuu Actpa3eHeka npotu COVID-19 cain
BIIKJTACTH B OCI0, L0 CTpaXKAaroTh Ha rocTpi Baxki heOpuibHi 3axBoproBanHs. OHaK HASBHICTb
JIerKol iHeKLi, HaNpUKIAZ, 3aCTyIM Ta/a60 HEBUCOKOTO Mi/IBUILEHHS] TEMIEPaTypH Tij1a, He MOBUHHO
OyTH MiACTaBOO ANIst 3aTPHMKH BaKIIMHALLT,

TpombouuToneHis Ta HOpyIIEHHs 3ropTaHHs KPOBi

AHaJIOrIYHO {HIIMM NIKAPCEKUM 3ac06aM, IPU3HAYEHUM IS BHYTPILIHEOM I30BOTO BBE/IEHHH,
Bakuuny Actpa3eneka npotu COVID-19 ciin 3 00EepekHICTIO BBOAUTH 0cobam 3 TPOMOOLIUTOIIEHIELO,
Oy Ib-SKMM MOPYILICHHSIM 3rOPTaHHS KPOBi 260 ocobam, SIKi OTPUMYIOTE Tepariro AHTUKOATYJISTHTAMMU,
OCKITBKH MiC/IsL BHYTPIllIHEOM S30BOTO BBEICHHS Y LIUX 0Ci6 MOXKYTb BHHHKATH KPOBOTEYI ab0 CHHIII.

Hepponoriysxi moxii

Iosinomiisiocs Npo Ky»Ke piaKicHI BUNaaku ASMIENIHI3YIOUMX YpaXKeHb Micas BaKLUMHALIT BaKIIHHOO
Actpa3eneka npotit COVID-19. IpiunHHO-HACTi AKOBHI 38’ 130K i3 BaKIMHOIO He OYJ10 BCTAHOBJIEHO.
SIK 1 IpM 3aCTOCYBaHHI IHIIMX BaKLMH, CJTij BPAaxOBYBAaTH KOPUCTh 1 MOTEHLIMHI PU3MKY BAKLMHALLT
oci6 Bakuunoro Acrpa3enexa nporu COVID-19.

Ocobu 3 nocnabaeHum iMmyHiTeTom

Heginomo, uu possuBaetbes B oci6 i3 nopywmennsmu IMyHHOT BiZMOBIAi, BKTIOYHO 3 0coGamu, sKi
OTPUMYIOTb TEpANio iMyHOAENPEeCaHTaMH, TaKa X BiIMOBiIb Ha CX€My BaKLIMHALIil, 5K i B
IMYHOKOMIIETEHTHHX 0OCi6.

TpupanicTs Ta piBensb 3axucTy

TpuBanicts 3axucry, 1o 3a6e3nedye BaKLMHA, He BCTAHOBJIEHA.

AHAJIONIYHO IHIINM BaKLUMHAM, BaKLHHALIA BakiMHOO Actpa3eneka npotu COVID-19 mosxke
3aXUCTUTH HE BCIX BAKIIMHOBAHUX OCI6.

BzaemoszaminnicTs
Bincyrtni naui npo 6esnexy, iMmyHorennicTs uu e(EeKTUBHICTb, 1110 M ATBEPIKYIOTh B3aEMO3aMiHHICTD
Baxuunu Actpa3enexa nporit COVID-19 3 iHmmmu BakuuHamu npotu COVID-19,

Hatpiti
B 1 nosi uporo nikapeskoro 3aco6y mMicTUTbes MeHIIe 1 MMOS HaTpito (23 Mr), Tomy Horo MoxHa / ;
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BB)XXaTH TaKMM, 1O HE MICTHTb HATPIO.
4.5 Bsaemonis 3 inmumu JIKapCBKHMH 32¢00aMH Ta iHITI BH/IH B3a€MOIii

Ouinka Ge3neku, iIMyHOreHHOCTI Ta e(peKTHBHOCTI OIHOYACHOTO 3aCTOCYBaHHS BakiHuU
Actpa3eneka nporid COVID-19 Ta iHWKMX BaKLHH He IIPOBOJMITOCS.

4.6  3acrocyBamus mix uac BariTHocTi T2 TOlyBAHHS FPY/ITIO

BariTHicTh

IcnyroTe 06Mexeni maHi momo 3acTocyBanHs Bakuunm Actpa3enexa npotu COVID-19 Y BariTHUX
KIHOK 200 y KiHOK, SIKi 3aBariTHiNM micias BaKUMHaLii. Jlanux 11st iHopMyBaHHs 1po pusmK,
TOB’A3aHMM 31 32CTOCYBaHHSM BAKLIMHH, HEIOCTATHDO.

JlocnikeHns penpoLyKTHBHOT TOKCHYHOCTI Ha TBapUHax He Oynu 3aBepuieHi.

SIK 3an06iKHHMIt 3aXi, Cil YHHKATH BakUMHALLT BakLuHOK0 Actpa3eneka npotu COVID-19 y nepion
BariTHocTi. 3acTocyBaHHs Bakuunu Actpa3eneka nporu COVID-19 y BariTHUX 3xKiHOK MOK/IMBE Ha
TiJICTaBi OUiHKHM CITIBBiXHOIIEHHS KOPHCTb/PU3MK, KOJIH KOPUCTH Bifl BAKLMHALLT HEepeBULIYE
TOTEHLIHHI PU3KKU.

lonysanus rpymmo

Kuiniuni nani mwomo sactocysanus Bakuunn Actpa3eneka nporn COVID-19 y xiHok, 1o TOAYIOTh
TPy IO BiICYTHI a60 06MexkeHi. HeMOXIIMBO BUKITIOYHTH PH3UK 1JIsT HOBOHAPOPKEHHUX/HEMOBIIST Ha
IPYHOMY BUIOJJOBYBaHHI.

K 3ano6ixHui 3aXix GaxkaHo yHUKaTH BaKLMHALiT BakIHHOO Acrpa3eneka npor COVID-19 y
TEPIOJ FOyBaHHS TPy IIO.

Brnip va penponykrusHy dyHKIi0
3natHicTh Bakuunu Actpa3eneka npoti COVID-19 BrnmuBati Ha hepTUIIBHICT He BCTAHOBJIEHA.,
JaHi BigcyTHi.

4.7 BniuB Ha 31aTHiCTH KepyBaTH TPAHCIOPTHHUMH 3ac00aMu a00 NPaNIOBATH 3 iIHIIHMH
aBTOMATH30BAHHMH CHCTEMAMH

Bruiue Bakimnu Acrpa3eneka npotu COVID-19 Ha 3[]aTHICTb KepPYBATH TPAHCTIOPTHUMH 3ac00aMH Ta
TpaLIoBaTH 3 MEXaHI3MaMH He3Ha4YHMI aGo BinCyTHiil. Ilpote nesxi nobiuni peakwii, 3a3Haueni B
po3aii 4.8, MOXKyTb THMYACOBO BIUIMBATH HA 3IATHICTE KepYBaTH TPAHCIIOPTHUMH 3acobaMu Ta
NPaUIOBATH 3 MEXaHI3MaMH.

4.8 IloGiuni peaxmii

Pesrome npodinro 6e3nexn

aranbHy Gesneky Bakuunu Actpa3enexa npots COVID-19 ouintoBamm 3a pesynsraramu
NPOMIXKHOTO aHaMi3y 06’ €HAHNX AaHHX HOTUPBOX KJIHIYHMX JOCITIKEHb, TPOBENEHHMX y
BenukoGpuranii, Bpasunii ta [Tisnenniii Adpuui. Ha MomenT ananizy 23 745 YYaCHHKIB BiKOM Bif
18 pokie parnoMizoBano posnoxinuau Y I'PyIH, AKMM npusHavany Bakuuny Acrtpa3eHeka nporu
COVID-19 a6o koHTponbHHit npenapat. 3 uux 12 021 yyacHHK oTpuMaB npuHaiiMHi OJIHYy 103y
Baxuunu Actpa3enexa npotu COVID-19,

Hemorpadiuni XapakrepucTuky yuacHukis, sxi oTpuMyBanu Bakuuny Acrpa3eneka nporu COVID-
19, Ta yuacuukis, sxi orpumyBanm KOHTPOJIbHUI Mpenapart, 3aranom 6yau noaiouumy. Bik YYaCHUKIB,
AKi OTpUMYBand Bakiunu Acrpa3enexa npotu COVID-19, 3aranom ctaHoBus 18—64 pokiB (90,3 %).
Hacrxka oci6 Bikom Bin 65 pokis cranoBmIa 9,7 %. Binbicte ocib, ki OTPUMYBAJIH JIOCIII/KYBaHy
BakLMHYy, OyJ1 eBponeoinHoi pacu (75,5 %), 10,1 % — HErpoIAHOI pac, a 3,5 % — MOHIONOIIHOI.
55,8 % Oynu xinkamu, a 44,2 % — 4oTOBIKAM.



Haituacriue nosizomnsaum npo raxi no6iusi peakuii: 4y TIuBicTb y Micwi in’exuii (>60 %); Oinp y
Micui iH’eKuil, roNoBHUI Gib, BIMYTTs BTOMH (>50 %); MIanrito, BiIuyTTs 3araibHOro HE3YKaHHs
(> 40 %); rineprepmito, 03106 (>30 %); apTpanrito, Hyn0Ty (>20 %). BinbmicTs 106iunux peakiriii
OyJ11 NIerkoro Ta NOMIpHOTo CTYMEHIB i 3a3B1MYal 3HUKATH MPOTATOM JEKIJIbKOX AHIB MiC/Is
BaKLHMHaLii. Y MOPIBHAHHI 3 MepIIOIO 103050 NO6IYH] peaxuii, npo siki NoBiZOMIISIH Mmic/s apyroi
7103, Oyn Ginbin nerkumu Ta dikcysanucs pinure.

To6iuHi peakuii, sk npasuso, Gy1u nerummu ta piawe GiKCyBatucs y TOPOCIUX TIOXKIOr0 BIKY
(=65 pokiB).

H1st CMMITOMATHYHOTO NONMEreH s TO6IYHUX peakuii nicast BAKUMHALIT MOXKHA 3aCTOCOBYBAaTH
3He6OMI0rOUI Ta/a60 Kapo3HMIKYBaTbHI JIKapChbKi 3aC00H (HANIPUKITAL, 3aCO0H, 110 MIiCTSITh
napaneTamoln).

Hepenik no6iunux peaxuiii y dopmi Tabmumi

3a3HaveHi Hmxye mobiuni peakuii nikapebkoro 3acoby (ITPJI3) HaBemeHO 33 KIIACAMHU CUCTEM Oprasis
(KCO) Menunynoro cioBHMKa 3 MUTaHb peryaaTopuoi aisnbHocTi (MedDRA). V mexax koxuoro KCO
TEPMIHH, AKHM Bi[a€ThCs NepeBara, 3a3HauaioThes B NOPAAKY 3MEHUIEHHS YaCTOTY BUHUKHEHHS Ta
CepHO3HOCTI peakiil. 3a YaCTOTOK BUHMKHEHHS MOGIuHi PCaKLii BUSHAYAKOTECS TAKMM YMHOM: JyKe
4acto (> 1/10), gacto (Bix 1/100 go < 1/10), newacro (Big > 1/1000 go < 1/100), pinxo (i > 1/10000
10 < 1/1000), myske piako (< 1/10000) ta peaxuii, 4acTOTa BAHUKHEHHS SKHX € HEBiTOMOIO (He MokHa
OLIIHMTH 3 OIJIsSy HA HAsIBHI KaHi).

Tadanus 1 Ilo6iuni peakuii

KCO 3a MedDRA Yacrora Io6iuni peaknii

Posnanu 3 60Ky HEpBOBOT crcTeMU Hyxe gacrto ["onoBHwiA 6inp

Poznanu 3 6oky mnyHkoBo- Hyxe yacrto Hynora

KHIIKOBOT'O TPaKTy

Posnanm 3 6oky ckenetHo-M’ 130807 Hyxe yacto Mianris, aprpanris

CHCTEMH Ta CIIOJYYHOI TKAHUHU

3arajbHi po3naau Ta peakuii B Micui Jyxe gacto Yyrnusicts y micwi in’exuii, 6inb y
BBEJICHHS Micui iH’eKuii, BixuyTTs xapy B

Micwi in’ekuii, cBep6ix y micwi
1H’eK1iT, BTOMa, BiIUyTTS
3arajbHOrO HE3/Ty>KaHHS, MipeKcis?,
03HOO

Yacro HaGpsik y micui in’ekuii, epurema B
Micwi iH’ekuii

* Tlipekcis BKOYa€ rapsuky (myxe yacTo) Ta mMxOMaHKy > 38 °C (uacro)

LloBigomieHHs Ipo nifo3proBani no6iuni peakwii

Basxnieo nosigomnstu npo Min03proBani noGiuni peakwii mics peecTpauii ikapcskoro 3acoby. Lie
A03BOJISIE 3AIMCHIOBATH TIOCTIHHHM MOHITOPHHT CHIBBiAHOMWEHHS KOPHCTB/PU3HK 3aCTOCYBAHHSI
JIKapchKOro 3acoby. Memuunux TNPaLiBHUKIB IPOCATE MOBIZOMIATH npo Oy 1b-sKi Mi103poBaHi
noGi4Hi peaxItii 3a 1OMOMOToK0 AepaBHOT CHCTEMH nepezayi iHpopmarii aGo BeGeaiity
Www.covax.azcovid-19.com.




4.9 IlepemosyBanns

JlocBin 110710 Mepe03yBaHHs BAKLIMHI 0OMEKEHHA.

Cneundiune nikyBaHHS Ha BUNAmOK nepenosysanHs Bakuunoro Actpa3enexa nporu COVID-19
BincyTHe. V pasi nepeno3yBaHus ciin CIIOCTEPIraTH 3a CTaHOM TaLlieHTa Ta 3aCTOCOBYBATH BifINIOBIAHE
CUMINTOMaTHYHE JIIKYBaHHSI.

3 D®APMAKOJIOTI'TYHI BJJACTUBOCTI
5.1 ®apmakoaunamiuni BAACTHBOCTI

(dapmakoTeparneBTHYHa IpyNa: BaKUMHY, iHLI] BipyCHi BakumHu, kog ATX: JO7BX03

Mexanizm aii
Baxuuna Actpa3eneka npotu COVID-19 — Ie MOHOBaeHTHA BaKIMHA, 110 MICTUTbL OJJUH

PEKOMOIHAHTHMH, peruTiKauiitHo-1edeKTHHi a/IeHOBIpyCHHUH BekTop wuMnanze (ChAdOx1), mo Kozaye
S-riikonporein SARS-CoV-2. [Ticis sBenenHs S-rikonpotein SARS-CoV-2 excripecyeTses
JIOKaJIbHO, CTUMYJIIOIOYH Bi/INOBi/Ib HEHTPATI3YIOUHX aHTHTIN Ta KJITHHHY IMyHHY BiaIOBip.

Kniniuna edextuBHicTh

Ipomidcnuii ananiz 06’ ednanux danux oocnioxceny COV001, COV002, COV003 ma COV00S5
Baxuuny Actpa3eneka nporu COVID-19 OLIHIOBAJH, IPYHTYIOUHCh HA Pe3yIbTaTax MIPOMIDKHOTO
aHaIi3y o0’ €/IHAHHX JaHUX YOTHPHOX MOTOYHHX PaHIOMI30BaHUX CITINMX KOHTPOJILOBAHMX KTiHIYHHX
HocimKens: aocnimkeras COV001 dasu /I Cepell 3N0POBUX I0POCIHX 0Cib BikoM 18-55 pokis y
Benikobpuranii; nocnimkenns COV002 ¢asu II/111 cepen nopocnux oci6 > 18 POKiB (BKJTFOUHO 3
ocobamu noxuIoro Biky) y BenukoGpuranii; nocmimkenss COV003 dasu III cepen nopocaux oci6
BiKOM > 18 poKiB (BKITIOUHO 3 0c06aMM TOXHION0 BiKy) y Bpasunii; ta nocrimkenns COV005 dazu /11
cepen nopociux oci6 Bikom 18—65 pokis y ITieaenuiii Adpuui. V nocnimkeHHs He BKIIOYATH
YYaCHHKIB i3 BAXKUMH Ta/a60 HEKOHTPOIbOBAHUMH CEPLEBO-CY AMHHUMM, LILTYHKOBO-KHULIKOBHMH,
Ne4iHKOBMMH, HUPKOBUMH, EHIOKPHHHUMM/METaGO T YHIMY T4 HEBPOJIOTIYHMMU 3aXBOPIOBAHHIMH, a
TaKosK 0ci6 i3 BUpaXeHOI0 iMyHocympeciero. s OMiHIOBAHHS Ge3neku Ta €(eKTUBHOCTI MPOTH
COVID-19 3a Bcima yuacHukamu TIaHYIOTb CIIOCTEPIraTH MpOTAroM 12 Micsiis,

Ha nizncraei nonepennso Busnauenux KPHUTEpIIB IPOMIKHOIO aHaNi3y eheKTHBHOCTI Y JAOCTIPKEHHAX
COV002 Ta COV003 6y:0 3adikcosano TNIePEBHLICHHS MOPOTy > 5 BipyCONOri4HO MiATBEPIKEHUX
Bunaakis COVID-19 nHa oxHe mocnimkeHHs i, OTKe, iX pe3ynbTaTy 6yIM BKIIOYEH] 10 aHani3y OLiHKU
e(eKTUBHOCTI; AaHi mocaimkens COV001 Ta COV005 0yJ10 BUKJTIOUEHO 3 aHai3y.

Y aHali3i 3Be/ICHHX JaHUX OUIHKM eheKTHBHOCT (COV002 ta COV003) yyacHukH Bikom > 18 POKiB
OTpUMYyBajiM [IBi 1031 Bakuunu Actpa3eneka nporn COVID-19 (N=5,807) abo koHTpONBHOTO
npenapary (MeHiHrOKOKOBOT BakuMHH a60 dizionoriunoro posunHy) (N=5,829). Vuachuku, axi Gyu
paHioMi3oBaHi 10 rpynu Bakiunu Actpa3eneka nporu COVID-19, OTpHUMYBajK abo JBi CTaHIApPTHI
nosu [CII] (5 % 10'° By Ha no3y), a60 onHY Hu3BKY Aozy [HI] (2,2 x 10" Bu) i ogry CJT (5 x 10'° py),
10 BBOAMJIMCS LIUTAXOM B/M iH’€KLIil.

Yepes oOMexeHH JTOricTHYHOrO XapakTepy iHTepBaa Mix 103010 1 Ta 103010 2 cTaHoBUE 4-26
THXXHIB. [HTepBa MiX BBEIEHHIM 103 OyB Ginbmmm y rpyni HIICT y TNOpiBHAHHI 3 rpynor CJICJT
(71% i 25% yuwacHukiB, sxi OTPUMYBAIH IpyTry 103y 4epes > 12 TwxkHis, wis rpyn HJIC]] ta Cacn
BIAMOBIHO).

Buxinni nemorpadiuni moxasuuku cepen oci6 rpynu Bakuunu Acrtpa3eHeka npotd COVID-19 ta oci6
KOHTPOJIBHOI rpynu 6yu no6pe 36anancosanumu. YV anaisi 3BEICHUX JTAHUX Cepe]l yYaCHHKIB, sIKi
oTpuMyBanu Bakuuny Actpa3eneka npotu COVID-19, 94,1% 6ynu Bikom 18—64 pokiB (5,9 %
YYaCHHUKIB — BiKOM Bix 65 poki); 60,7% manu XKIHOYY cTaTh; 82,8% 6ymu ocobamu €BPONEOiHOT
pacw, 4,6% — mMoHronoigHoi ta 4,4 % — HerpoinHoi pacu. 3aranom 2070 (35,6 %) yuyacHHKIB Mau
NpUHAHMHI O/1He iCHYIOYe CyITyTHE 3aXBOPIOBaHHsI (BU3Hauanock sk IMT > 30 kr/m2, cepLeBo-
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CYAHMHHI, pECNIpaTOpHI 3aXBOPIOBaHHS abo LyKpoBwmii niaGer). Ha MomenT [IPOBEHCHHS npomxm(:r;//



aHallizy MeaiaHa acy CrioCTepeKeHHs Mic/s BBeAEHHS 103U | Ta 1031 2 craHoBwiia 4,7 Micsiusg Ta
2,2 Micsaus BIAMIOBIAHO.

OcTaTouHe MiATBEpIKEHHS BUNA/KIB poseutky COVID-19 BuHOCHNa ekcnepTHa KOMICisl, sIka Takosk
BU3HAYNJIA TAIKKICTb 3aXBOPIOBAHHS Bi/MOBIAHO 10 IIKATH KJIiHI4HOrO nepeGiry BOO3. 3aranom 131
YYaCHHK MaB BIPYCOJIOTIUHE MiATBEPIKCHHS iHpikyBanus SARS-CoV-2 3 HagpHicTIO NIPUHANRMHI
onHoro cumnromy COVID-19 (06’ exTuBHe nigsuieHHs TEMIICPATyPH Tijla (BU3HAYAETHCS K

> 37,8 °C), xawens, 3aaMImKa, aHocMis a6o areBsist) MPOTAToM >15 IHIB Iic/s BReICHHS Apyroi 1034,
TIpH LI>0MY BOHH He MaJIu O3HAK MONEPeIHLOro iHpikyBanus SARS-CoV-2. Bakuuna Acrpa3eneka
npot COVID-19 10cTOBIpHO 3HN3MIA TOKA3HHK YaCTOTH possutky COVID-19 nopisuszo 3 rpyrmoro
KOHTPOITO (IMB. Tabiuio 2).

Tabauus 2 EdexruBnicte Bakuunn Acrtpa3eneka npors COVID-19?

Baknuna Actpa3eneka NnpoOTH
COVID-19 KonTtpoas .
: Edexrusnicrs
: : ; Kin-te
Honynsinis Kin-te Bunaaxis —— BaKnuHu, %
_1Qb %
N COV{(]; )19 , N N COVID-19", n (95,84 % A1)
’ (%)
Honynauin nepeunnozo ananizy
3arajbpHa 70,42
CJC]T + HICT) 5807 30 (0,52) 5829 101 (1,73) ( (54,84 - 80.63)
Pesicum dosyeanns, akuii peecmpyembca
62,10
GACH 4440 27(0,61) 4455 71 (1,59) (39,96 - 76,08)
Hocnionuuvkuii ananiz
90,05
HACH 1367 3 (0,22) 1374 30(2,18) (65.84 - 97,10)

N — KillbKiCTb y4aCHHKIB, BKIIOUEHUX 0 KOKHOT TPYNH; N — KiIBKICTh YYaCHUKIB 13 MiATBEPKEHUM SBUILEM;
Al — nosipunii intepsan; H] — nuspka no3a; CJ1 — cranmapTHa no3a

* IlepBrHHa KiHIIEBa TOYKA TOCIiIKEHHS IPYHTYBaJIacs Ha MiATBEPIKECHUX BUMALKAX po3Butky COVID-19 B
ocib BixoM Bix 18 pokiB i3 mouaTkoBo CCPOHCTATUBHUM CTaTyCOM, Ki OTPUMYBAJH OBi 103K (CACH a6o HICH)
Ta NPOJIOBIKYBAIM OPaTH Y4acTh y NOCHiIKEHHI IPOTAroM > 15 1uiB mics OTPUMaHHA APYTroi J03H.

® Bipyconoriuxo I ATBep/keHe iHpikyBanHs SARS-CoV-2 3 HasBHiCTIO NpUHaNMHI 0HOrO cumnTomy COVID-
19: 00’ €KTHBHE miNBUIIEHHS TEMIIEPATypH Tila (BU3HAYAETCS AK > 37,8 °C), Kawuens, 3aauIKa, aHocMis a6o
aressist. [TinTBepIKeHO eKCTIePTHO KoMiciero.

JlaHi BoCTiAHUUBKHUX aHAaTi3iB TIPO/ICMOHCTPYBAaJH, L0 MiABAIIEHA iMyHOreHHICTh Gy/Ia MOB’3aHa 3
JOBIIMM iHTEPBAJIIOM MiX BBEIEHHM nepiuoi Ta Apyroi 103 (aus. Tabnuwro 3 Imynozennicmy) i
CXOXKOK0 TEHACHLIEIO 1010 eeKTHBHOCTI. J{OBIIMii IHTEepBa MiX 103aMH MOKe [OSCHUTH,
NPHHAKMHI YaCTKOBO, GiMbII BHCOKI OL[HKH edexriBHOCTi, 3ahikcoBani y rpymi HIC/I.

Pisenb 3axucry, mo 3abesneuye onna CJ] Bakiunu Actpa3eneka npotu COVID-19, oninosamm
LIJIXOM JOCIIAHULBKOrO aHaTi3y, Mo BKIIOYAB YHYaCHHKIB, fiKi oTpumany oxny CJI. 3 a”anizy 6ynu
BHUKJIFOYEHI [1aHI YYaCHUKIB, IKi Ha TOH yac OTPUMAJTH ApYTY 103y BaKUMHHM. Y Wil momymsuii
€(DEKTUBHICTD BAKLIMHU 3 22 HS TiC/Is BBE/ICHHS IEPLIOT 1031 cTaHOBHIA 71,30 % (95 % Hl: 49,02 -
83,84 [15/6310 oci6 B rpyni Bakuuuu Actpa3eneka nporu COVID-19 Ta 52/6296 oci6 B rpyrmi
KOHTPOJTIO]).

Bakuuna Actpa3eneka nporu COVID-19 SHIDKYBaJIa [IOKa3HUK rocriranizauii 3 npusoxy COVID-19
(cTyminb TsKKOCTI 32 Knacudikauicro BOO3 > 4). Cepen yyacHUKIB, siKi OTPHUMYBAJTH JIBI 103U
Bakuunu Actpa3eneka nporu COVID-19, 6yso 3adikcosano 0 (0,0 %; N=5 807) Bumankis
rocriTanisauii 3 npusogy COVID-19 (CACA +HACK, > 15 nnie mics BeeneHHs Apyroi 103u) y
MOPIBHAHHI 3 5 BUNAgKaMK KoHTposbHOT rpymu (0,09 %; N=5829). Cepen YCIX YYaCHHUKIB, sKi
nepworo orpumanu CJI, nounnarouu 3 22 nus micis no3u 1, 6yo 3adikcosano 0 (0,0 %, N=6,307)
BHIIA/IKIB rocmiranizauii 3 npusogy COVID-19 B rpyni Bakumnu Acrpa3enexa nporn COVID-19

NOPIBHSHO 3 9 BUMaakamu B KOHTponbHiH rpyni (0,14 %, N=6,297). / F



Cepell y4acHHKIB, SIKi MaJId >1 cyIyTHE 3aXBOpIOBaHHs, €eKTUBHICTb BAaKLIMHU CTaHOBMAA 73,43 %
[95 % JII: 48,49 - 86,29]; 11 (0,53 %) B rpyni Baxkuunu Actpa3eneka npor COVID-19 (N=2070) y
nopiBHsHHI 3 43 (2,02 %) B rpyni koHTposro (N=2,113). Takuii pe3ynbTaT y3roKyBaBcs 3

pe3ysibTaToM e(h)eKTHBHOCTI BAKLIMHU B 3arajibHii MOMyJIsiil yYacHHUKIB.

Kinbkicte Bunagkis COVID-19 cepen yyacHHKIB BIKOM > 65 pokiB 6y1a 3aHaITO Masioo, 11ob
3pOOMTH BUCHOBKH 1100 €pEeKTUBHOCTI BaKLUMHU. Y LiH cyOnomynsuii eheKTUBHICTb BAKLMHU
BCTAHOBJIIOBANACh 33 IAHUMHU IMYHOT€HHOCTI, IMB. MyHKT HIXKYE.

IMYHOreHHICTh

Ipomioicnuii ananiz 06 eonanux oanux oocniosxcens COV00I1, COV002, COV003 ma COV005

ITicna BakuMHAaLIT yYaCHHKIB 13 MOYATKOBUM CEPOHEraTHMBHUM CTaTycoM BakiHor Actpa3eHeka
npoty COVID-19, cepokonBepcito (BU3HAYAETHCS K 301/IbIIEHHS] KOHLIEHTPAL[T aHTHTL, 110
3B’A3YIOTbCA 3 S-ITTIKOMPOTETHOM BipyCy, Y > 4 pasu Bij BUXiTHOro piBHs) OyI0 BUABIEHO y >98%
YYaCHHKIB uepe3 28 NHIB Mmicis BBeACHHS Nepiuoi 103u i B >99% yuacHukis uepes 28 qHiB micis
BBEJICHHSA IPYyroi 103M. 3pOCTaHHS KOHLEHTpALIT aHTHTIN, 110 3B’ SI3YIOTHCA 3 S-TIIKONPOTETHOM, 6YI10
npsMO MPONOPLIHHO 301IBLICHHIO IHTEPBATY Yacy MiX BBEAEHHSM MEPLIOi Ta Apyrol 103 (Tabauug 3).

Sk mpaBuI1O, CXO3Ki TEHACHLIT COCTEPIrallkcsl MiXK aHalli3aMy Ha HEUTpai3ylodi aHTHTiIa Ta
aHTHMTINA, 1O 3B’ A3yI0ThCs 3 S-ririkonporeiHoM. Kopernsiis 3 iMyHOIOriYHUM 3aXUCTOM He Oyiia
BCTaHOBJIEHA, TOMY PiBEeHb IMyHHOI BiAMOBIi, sika 3a6e3neuye 3axucT Bix COVID-19, HeBinomuii.

Tabmuna 3 Bignosiae aHTHTIN, 0 3B’ s13y0THCs 3 S-ruiikonporeinom SARS CoV-2, na
Baknuny Acrpa3eneka nporu COVID-19 (CACH)*
Buxinuuii piBeHn 28 anuiB micias go3u 1 28 nuiB micas qo3u 2
Iomynsinist GMT GMT GMT
95 % A (95 % A0 (95 % A1)
(N=882) (N=817) (N=819)
3aranpHa 57,18 8386,46 29034,74
(52,8; 62,0) (7758,6; 9065,1) (27 118,2; 31 086,7)
Inumepean ésedennsn
(N=481) (N=479) (N=443)
< 6 THXKHIB 60,51 8734,08 22222.73
(54,1; 67,7) (7883,1; 9676,9) (20 360,50; 24 255,3)
(N=137) (N=99) (N=116)
6—8 THXKHIB 58,02 7295,54 24363,10
(46,3; 72.6) (5857.4; 9086.7) (20 088,5; 29 547,3)
(N=110) (N=87) (N=1006)
9—-11 TxHIB 48,79 7492.,98 34754,10
(39.6; 60,1) (5885,1; 9540,2) (30 287,2; 39 879,8)
(N=154) (N=152) (N=154)
> 12 TwxHiB 52,98 8618,17 63181,59
(44,4; 63,2) (7195.4; 10 322,3) (55 180,1; 72 343,4)

N — KinbKicTb 0ci6, BKIFOUeHNX 10 KoxHOI rpymu; GMT — cepenHiii reometpudnuii Tutp; JII — nosipunit

iHTepBal; S — craikoBuii.

* IMyHHy BIATIOBI/b OLIiHIOBAJIH 32 I0TIOMOTOI0 MYJIbTHIUIEKCHOTO iMYHOJIOTIYHOTO aHATi3y.

PiBenb iMyHHOT BilMOBizi cepent yuacHHKIB, siki Mau >1 cymyTHIO KOMOPGiaHY MaToIOriio,

Y3TOIDKYBABCS 3 Pe3YJIbTaTaMU 3arajibHOi MOMyYJISLII.



BHCOKI MOKa3HUKK CEPOKOHBEPCIT CIIOCTEPIraauch y TOPOCIMX 0cid MOXHUIIOro BiKy (> 65 pokiB) mics
nepwoi CJI (97,8 % [N=136, 95% MI: 93,7 - 99,5]) i apyroi CJI (100,0 % [N=111, 95% JI: 96,7 -
NE]). 30inbIeHHS KOHLIEHTpALIT aHTUTLI, 110 3B’ SI3YIOThCS 3 S-Ti1iKONpoTeTHOM, OyJI0 YMCeTbHO
HWKYUM B YUYaCHHKIB BikoM >65 pokiB (28 auiB nicas apyroi C[I: GMT=20 727,02 [N=116, 95 % JlI:
17 646,6 - 24 345,2]) y nopiBHsIHHI 3 yyacHHUKaMH Bikom 18-64 poki (28 anie micist apyroi C/I:
GMT=30 695,30 [N=703, 95 % [I: 28 496,2 - 33 064,1]). VY GinbLIOCTI yU4acHUKIB >65 pOKIB IHTEpBa
MDK BBEJECHHSM 103 CTAHOBUB <6 THIKHIB, 1110, MOXKJIUBO, CTaJI0 MPUYMHOIO YHUCEIBHO HUAKUOTO PIBHS
THUTPIB AHTHUTII.

Cepen y4acHHKIB i3 BUXITHUMH CEPOJIOriYHUMH O3HaKaMH HasiBHOCTI iHdekuil SARS-CoV-2 B
aHamue3i (GMT=13 137,97 [N=29; 95% [Il: 7441,8 - 23 194,1]), TUTpU aHTUTIJ, 11O 3B’ A3YIOTHCS 3 S-
MITIKOTIPOTETHOM, AOCATIIM MakcuMyMy uepe3 28 aHiB micis BBegeHHs nepiuoi no3u (GMT=175 120,84
[N=28; 95% [1I: 120 096,9 - 255 354,8]).

Bianosine T-nimdouuris, sika € cneuupivHO0 10 craifikoBoro Oinka Ta BUMIpIOBaIach METOOM
imyHObepmenTHOrO croT-ananizy IFN-y (ELISpot), iHayKyBaacs micist BBEASHHs MEPIIOT 103K
Baxkuunu Actpa3eneka npoti COVID-19. 114 Bianoias He 301npl1yBatacs Mmicis BBEACHHS APYroi
IO3H.

iTH
besneka Ta epexTuBHICTb 3acTocyBaHHs Bakimuu Actpa3eHeka npotd COVID-19 y aiteii Ta
mianiTkiB (BikoM 10 18 pokiB) Hapasi He BcTaHOBIEHi. JlaHi BiACyTHi.
5.2 @apmaxokiHeTHYHI BJACTHBOCTI
He 3acTocoByeThes.
5.3 Jox.iniuni qaHi 3 0e3nekH
JocaiKeHHs] TOKCUYHOCTI Ta MiCIIeBOT MePeHOCUMOCTI
JIoKJIiHIYHI JaHi, OTpHMaHi B pe3yJIbTaTi TOKCUKOJIOTYHUX AOCITIKEHD Ta AOCTIIKEHD MICLIEBOT
IEPEHOCHMOCTI A0CIIKYBaHHX BAKLMH, BUPOOJIEHUX 32 aHAJIOIYHOK TEXHOJIOTIEKO aIeHOBIPYCHHUX
BeKTOpHUX BakuMH ChAdOx1, sk i Bakuuna Actpa3eneka npoti COVID-19, cBigyats npo Te, 1o

texHonoris ChAdOx1 n1o6pe nepeHOCHThCS MHULIAMH Ta HE ACOLUIOETHCS 3 Oy Ab-IKUMH MOGIYHUMM
peaKLisiMH.

MyTareHHicTh Ta KAHIIEPOTEHHICTh
Bakuuna Actpa3eneka npotu COVID-19 — ue BakimHa, TOMY JOCTiIKEHHS 1T FéeHOTOKCUYHOCTI
(MyTareHHOCTi) Ta KaHIIEPOr€HHOCTI HE IPOBOIMITHCE.

6. DOAPMAINEBTUYHA IHOOPMAIIISA
6.1 TonomixkHi peyoBHHH

L-rictuaun

L-rictTuanHy riipoXJI0pHay MOHOTIApaT
Marsiro x0puny rexcarigpat
[Tonicop6ar 80

Etanon

Caxapo3za

Harpiro xstopun

JluHatpito eneraty aurigpar

Bopna ans in’ekuii



6.2 OcHoBHI BHDagKn HeCcyMiCHOCTI

Ockinbku BiACYTHI HOCII/KEHHS CYMiCHOCTI, He MOYKHA 3MILIYBATH LIEO BAKLMHY 3 iHIIUMU
JIKapCbKUMH 3aCO0aMM.

6.3 Tepmin npuaaTHocTi

Heposkpurnii 6aratonozoruii dhiaakox
6 MicquiB

Poskputuit 6araronososuii daakon
BurkopucraTu sikoMora mBHILe NPOTAroM 6 FOHH.
BakuunHy neo6xinno 36epirat npu Temneparypi 2—8 °C NPOTSATOM IE€PiOy BUKOPUCTAHHS.

6.4  Ocobnusi 3an06i:kHi 3axonu npu 36epiranmi

Heposkpuruii 6aratonososuii diiakou

30epiratu npu Temnepatypi 2—8 °C.

He 3amoposxyBaru.

30epiratu (IaKOH B OpHriHATBHIN ynakoBui s 3aXMCTy Bif mii CBiTAA.

Poskpuruit 6aratono3osuii dnakon
YMoBH 30epiranHs mic/is mepLoro BiAKpUTTS diakoHa auB. y po3aimi 6.3.

6.5 Twun Ta BMicT nepBuHHOI ynakoBKH

bararono3oBwuii biakon
5 M1 posumHy B 10-1030BoMy hriakoHi (mpo3ope ckito THIty I) 3 mpoGKokO (ryMOBOIO 3 aMOMiHIEBUM
06xuMHMM KoBNaukom). ITo 10 ¢rakoHiB B ymakosLy.

Ha punky MoxyTb OyTH npeacTaBieHi He BCi 3a3HaYeHi PO3MIpH YIaKOBKH.

6.6 Cnenianbhi 3aX011 Ge3neKH NPH MOBOIKEHH] 3 HEBHKOPHCTAHHM JIIKAPCHKHM 32¢000M
a0o BiAX0JaMH JiKapcbKOro 3acody

Beenenns Bakuyuu

Baxkuuna Actpa3eHeka nporu COVID-19 — pie Ge36apBHuii a6o 371erka KOpUYHEBHiA, MPO30pPHit 260
3/lerka Ona/IeCCHTHHH PO3YHH. T1epe/l 3aCTOCYBaHHAM BAKUMHH HEOOXIHO MONepeaHbO IPOBECTH
BI3yaJIbHUH OIJIAM UTSl BUABJICHHS CTOPOHHIX YACTOK i 3MiHH KOJIbOPY pO34uHY. DIaKoH Citif
YTUII3YBATH, SIKIIO PO3UHH Ma€ 3MiHeHHit KoIip aGo B HbOMY NOMITHI CTOPOHHI yacTku. He
CTpyIIyHTE (IIaKOH.

KoxHy n03y Bakimnu 0,5 M1 17151 BHY TPillIHBOM I30BOT0 BBE/ICHHSI HaOUpAaIOTh y WINPUL TS 1H’ €KLI.
Jl15t KOXKHOT 0COOM BUKOPHCTOBYIOTH OKPEMY CTEPHIIbHY FOJIKY Ta IIIPHIL.

KoxeH dnakon MicTHTB sik MiHIMyM 3a3HaueHy KUTbKiCTh 103. 3aTHIIOK pinuHu y baakoHi micas
HaOWpaHHs OCTaHHBOT 1031 — HOPMaJIbHE sBUIIE. Y pasi BUKOPUCTAHHS LIMPULIB Ta/ab0 royok i3
HU3BKHM «MEPTBUM) 00’€MOM, 3aTMIIKOBOT KiTIbKOCTI PO3UHHY Y (hIIakoHi Moske OyTH AOCTaTHLO 118
AoAaTKOBOT 103K. CItizy BKUTH yciX HEOGXiAHUX 3ac06iB, 1106 3a6€3NeUUTH BBEICHHS IOBHOT 103U
(0,5 mn). Skwio He Baanocs HabpaTy NOBHY no03y 0,5 M1, 3aIMIIOK pifvHM y GIakoHi ¢t
ytunisysatu. He 06’ enHyiiTe 301Ky Bakuny 3 pi3HUX (IaKoHiB.

BakumHa He MicTUTB KOHCepBanTis. Habpagmin [epIny 103y, IKOMOra IBUALIe BAKOPUCTATe BMICT
¢naxony npotsirom 6 romun (36epiratu npu Temneparypi 2-8 °C). Yrunisyiire 6yab-sxy

HEBUKOpHUCTAHY BaKUHHY.

11106 monermuTy BiacTeKeHHS BaKLKHH, AJI51 KOKHOI 0cobH, sika OTpuMasa 103y BaKUMHU, HEOOXIAHO
YITKO 3a3HAaYaTH Ha3BY Ta HOMED cepii 3aco0y, 110 3aCTOCOBYBaBCH.

10



Yrunizaitig
Bakuuna Actpa3eneka npota COVID-19 MicTUTh reHeTHYHO MonHdikosani opranizmu (I'MO).

Hesukopucrany Bakuuny a6o Bigxoau ciin YTHJII3YBaTH BiAMOBIIHO 10 MICIIEBUX BHMOT. Poznuty
BaKLKUHY CJIiJ JeaKTUBYBATH BiMOBIIHUM MPOTUBIPYCHUM J€3iHDIKYIOUHM 3ac060M.

7. BJIACHMK PEE€ECTPALIITHOI' O INOCBIAYEHHS / BIACHHUK JO3BOJIY HA
EKCTPEHE 3ACTOCYBAHHS ABO AHAJIOTTYHIUX AO3BOJIIB

Actpa3eneka AB (AstraZeneca AB)
SE-151 85 Conepran’e, IlIgewis
(SE-151 85 Sodertalje, Sweden)

8. HOMEP (-M) PEECTPAIIIAHOI'O IOCBITYEHHST / HOMEP (-H) TO3BOJIY HA
EKCTPEHE 3ACTOCYBAHHSI ABO AHAJIOTTYHHX JIO3BOJIIB

9.  TATA IIEPIIOI PEECTPALIL JIIKAPCHKOI'O 3ACOBY

Hara nepwoi peecrpauii nikapebkoro 3acoGy: 15 aroToro 2021 p-

10. JATA OCTAHHBLOI'O EPETJISITY

11
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1. NAME OF THE MEDICINAL PRODUCT

COVID-19 Vaccine AstraZeneca, solution for injection in multidose container
COVID-19 Vaccine (ChAdOx1-S [recombinant])

The vaccine fulfils WHO requirements for COVID-19 vaccine.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S” recombinant), not less than 2.5 x 10® infectious units (Inf.U),
which corresponds to 5 x 10" viral particles (vp)

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
(S) glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Solution for injection.

The solution is colourless to slightly brown, clear to slightly opaque and particle free with a pH of 6.6.

4.  CLINICAL PARTICULARS
4.1 Therapeutic indications

COVID-19 Vaccine AstraZeneca is indicated for active immunisation of individuals >18 years old for
the prevention of coronavirus disease 2019 (COVID-19) (see sections 4.4 and 5. 1).

The use of the vaccine should be in accordance with official recommendations.
4.2 Posology and method of administration

COVID-19 Vaccine AstraZeneca should be administered by a trained healthcare professional.

Posology
The COVID-19 Vaccine AstraZeneca vaccination course consists of two separate doses of 0.5 ml

each. The second dose should be administered between 4 and 12 weeks after the first dose (see
section 5.1).

It is recommended that individuals who receive a first dose of COVID-19 Vaccine AstraZeneca
complete the vaccination course with COVID-19 Vaccine AstraZeneca (see section 4.4).

Elderly population
No dosage adjustment is required in elderly individuals >65 years of age.

Paediatric population
The safety and efficacy of COVID-19 Vaccine AstraZeneca in children and adolescents (aged
<18 years old) have not yet been established. No data are available.,



Method of administration
COVID-19 Vaccine AstraZeneca is for intramuscular (IM) injection only, preferably in the deltoid
muscle.

For instructions on administration, see section 6.6.
4.3 Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4 Special warnings and precautions for use

Traceability
In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Hypersensitivity

As with all injectable vaccines, appropriate medical treatment and supervision should always be
readily available in case of an anaphylactic event following the administration of the vaccine. Close
observation for at least 15 minutes is recommended following vaccination. A second dose of the
vaccine should not be given to those who have experienced anaphylaxis to the first dose of COVID-19
Vaccine AstraZeneca.

Concurrent illness

As with other vaccines, administration of COVID-19 Vaccine AstraZeneca should be postponed in
individuals suffering from an acute severe febrile illness. However, the presence of a minor infection,
such as cold, and/or low-grade fever should not delay vaccination.

Thrombocytopenia and coagulation disorders

As with other intramuscular injections, COVID-19 Vaccine AstraZeneca should be given with caution
to individuals with thrombocytopenia, any coagulation disorder or to persons on anticoagulation
therapy, because bleeding or bruising may occur following an intramuscular administration in these
individuals.

Neurological events

Very rare events of demyelinating disorders have been reported following vaccination with COVID-19
Vaccine AstraZeneca. A causal relationship has not been established.

As with other vaccines, the benefits and potential risks of vaccinating individuals with COVID-19
Vaccine AstraZeneca should be considered.

Immunocompromised individuals

It is not known whether individuals with impaired immune responsiveness, including individuals
receiving immunosuppressant therapy, will elicit the same response as immunocompetent individuals
to the vaccine regimen.

Duration and level of protection

The duration of protection has not yet been established.

As with any vaccine, vaccination with COVID-19 Vaccine AstraZeneca may not protect all vaccine
recipients.

Interchangeability
There are no safety, immunogenicity or efficacy data to support interchangeability of COVID-19
Vaccine AstraZeneca with other COVID-19 vaccines.

Sodium
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, and is considered to be
essentially sodium-free.



4.5 Interaction with other medicinal products and other forms of interaction

The safety, immunogenicity and efficacy of co-administration of COVID-19 Vaccine AstraZeneca
with other vaccines have not been evaluated.

4.6  Fertility, pregnancy and lactation

Pregnancy
There is a limited amount of data from the use of COVID-19 Vaccine AstraZeneca in pregnant

women, or women who became pregnant after receiving the vaccine. The data are insufficient to
inform on vaccine associated risk.

Animal reproductive toxicity studies have not been completed.

As a precautionary measure, vaccination with COVID-19 Vaccine AstraZeneca is not recommended
during pregnancy. Use of COVID-19 Vaccine AstraZeneca in pregnant women should be based on an
assessment of whether the benefits of vaccination outweigh the potential risks.

Breastfeeding
There are no or limited data from the use of COVID-19 Vaccine AstraZeneca in lactating women. A

risk to breastfed newborns/infants cannot be excluded.

As a precautionary measure, it is preferable to avoid vaccination with COVID-19 Vaccine
AstraZeneca when breastfeeding.

Fertility
It is unknown whether COVID-19 Vaccine AstraZeneca may impact fertility. No data are available.

4.7  Effects on ability to drive and use machines

COVID-19 Vaccine AstraZeneca has no or negligible influence on the ability to drive and use
machines. However, some of the adverse reactions mentioned under section 4.8 may temporarily
affect the ability to drive or use machines.

4.8 Undesirable effects

Summary of the safety profile

The overall safety of COVID-19 Vaccine AstraZeneca is based on an interim analysis of pooled data
from four clinical trials conducted in the United Kingdom, Brazil, and South Africa. At the time of
analysis, 23,745 participants >18 years old had been randomised and received either COVID-19
Vaccine AstraZeneca or control. Out of these, 12,021 received at least one dose of COVID-19 Vaccine
AstraZeneca.

Demographic characteristics were generally similar among participants who received COVID-19
Vaccine AstraZeneca and those who received control. Overall, among the participants who received
COVID-19 Vaccine AstraZeneca, 90.3% were aged 18 to 64 years and 9.7% were 65 years of age or
older. The majority of recipients were White (75.5%), 10.1% were Black and 3.5% were Asian; 55.8%
were female and 44.2% male.

The most frequently reported adverse reactions were injection site tenderness (>60%); injection site
pain, headache, fatigue (>50%); myalgia, malaise (>40%); pyrexia, chills (>30%); and arthralgia,
nausea (>20%). The majority of adverse reactions were mild to moderate in severity and usually
resolved within a few days of vaccination. When compared with the first dose, adverse reactions
reported after the second dose were milder and reported less frequently.

Adverse reactions were generally milder and reported less frequently in older adults (=65 years old).
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Analgesic and/or anti-pyretic medicinal products (e.g. paracetamol-containing products) may be used
to provide symptomatic relief from post-vaccination adverse reactions.

Tabulated list of adverse reactions

Adverse drug reactions (ADRs) are organised by MedDRA System Organ Class (SOC). Within each
SOC, preferred terms are arranged by decreasing frequency and then by decreasing seriousness.
Frequencies of occurrence of adverse reactions are defined as: very common (>1/10); common
(=1/100 to <1/10); uncommon (>1/1,000 to <1/100); rare (>1/10,000 to <1/1000); very rare
(<1/10,000) and not known (cannot be estimated from available data).

Table 1 Adverse drug reactions

MedDRA SOC Frequency Adverse Reactions

Nervous system disorders Very common Headache

Gastrointestinal disorders Very common Nausea

Musculoskeletal and connective Very common Myalgia, arthralgia

tissue disorders

General disorders and administration | Very common Injection site tenderness, injection

site conditions site pain, injection site warmth,
injection site pruritus, fatigue,
malaise, pyrexia®, chills

Common Injection site swelling, injection

site erythema

* Pyrexia includes feverishness (very common) and fever >38°C (common)

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system or
www.covax.azcovid-19.com.

4.9 Overdose

Experience of overdose is limited.

There is no specific treatment for an overdose with COVID-19 Vaccine AstraZeneca. In the event of
an overdose, the individual should be monitored and provided with symptomatic treatment as
appropriate.

3 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Vaccine, other viral vaccines, ATC code: J07BX03

Mechanism of action

COVID-19 Vaccine AstraZeneca is a monovalent vaccine composed of a single recombinant,
replication-deficient chimpanzee adenovirus (ChAdOx1) vector encoding the S glycoprotein of

SARS-CoV-2. Following administration, the S glycoprotein of SARS-CoV-2 is expressed locally
stimulating neutralizing antibody and cellular immune responses.

Clinical efficacy
Interim analysis of pooled data from COV001, COV002, COV003, and COV005

COVID-19 Vaccine AstraZeneca has been evaluated based on an interim analysis of pooled data from
four on-going randomised, blinded, controlled trials: a Phase I/II Study, COV001, in healthy adults

18 to 55 years of age in the UK; a Phase II/IIT Study, COV002, in adults >18 years of age (including
the elderly) in the UK; a Phase III Study, COV003, in adults >18 years of age (including the elderly)
in Brazil; and a Phase I/II study, COV005, in adults aged 18 to 65 years of age in South Africa. The
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studies excluded participants with severe and/or uncontrolled cardiovascular, gastrointestinal, liver,
renal, endocrine/metabolic disease, and neurological illnesses; as well as those with severe
immunosuppression. All participants are planned to be followed for up to 12 months, for assessments
of safety and efficacy against COVID-19 disease.

Based on the pre-defined criteria for interim efficacy analysis, COV002 and COV003 exceeded the
threshold of >5 virologically confirmed COVID-19 cases per study and therefore contributed to the
efficacy analysis; COV001 and COV00S were excluded.

In the pooled analysis for efficacy (COV002 and COV003), participants >18 years of age received two
doses of COVID-19 Vaccine AstraZeneca (N=5,807) or control (meningococcal vaccine or saline)
(N=5,829). Participants randomised to COVID-19 Vaccine AstraZeneca received either two standard
doses [SD] (5 x 10" vp per dose) or one low dose [LD] (2.2 x 10" vp) followed by one SD

(5 x 10" vp), administered via IM injection.

Because of logistical constraints, the interval between dose 1 and dose 2 ranged from 4 to 26 weeks.
The interval between the doses was longer in the LDSD group as compared to the SDSD group (71%
vs 25% of participants receiving the second dose after >12 weeks, for LDSD and SDSD respectively).

Baseline demographics were well balanced across COVID-19 Vaccine AstraZeneca and control
treatment groups. In the pooled analysis, among the participants who received COVID-19 Vaccine
AstraZeneca, 94.1% of participants were 18 to 64 years old (with 5.9% aged 65 or older); 60.7% of
subjects were female; 82.8% were White, 4.6% were Asian, and 4.4% were Black. A total of

2,070 (35.6%) participants had at least one pre-existing comorbidity (defined as a BMI >30 kg/m?,
cardiovascular disorder, respiratory disease or diabetes). At the time of interim analysis the median
follow up time post-dose 1 and post-dose 2 was 4.7 months and 2.2 months, respectively.

Final determination of COVID-19 cases were made by an adjudication committee, who also assigned
disease severity according to the WHO clinical progression scale. A total of 131 participants had
SARS-CoV-2 virologically confirmed COVID-19 occurring >15 days post second dose with at least
one COVID-19 symptom (objective fever (defined as >37.8°C), cough, shortness of breath, anosmia,
or ageusia) and were without evidence of previous SARS-CoV-2 infection. COVID-19 Vaccine
AstraZeneca significantly decreased the incidence of COVID-19 compared to control (see Table 2).

Table 2 COVID-19 Vaccine AstraZeneca efficacy against COVID-19*
COVID-19 Vaccine Cotitedl
AstraZeneca Vaccine
Population Number of Number of efficacy %
N COVID-19 N COVID-19 (95.84% CI)
cases”, n (%) cases’, n (%)
Primary analysis population
Overall 70.42
(SDSD + LDSD) 5807 30 (0.52) 5829 101 (1.73) (54.84, 80.63)
Licensing regimen
SDSD 4440 27 (0.61) 4455 71 (1.59) e

(39.96, 76.08)

Exploratory analysis

90.05
(65.84, 97.10)
N = Number of subjects included in each group; n = Number of subjects having a confirmed event; CI =
Confidence Interval; LD = Low dose; SD = Standard dose
¢ Primary study endpoint was based on confirmed COVID-19 cases in subjects aged 18 years and over who were
seronegative at baseline, who had received two doses (SDSD or LDSD) and were on-study >15 days post second
dose.
® Virologically confirmed SARS-CoV-2 and at least one of the following symptoms: objective fever (defined as
>37.8°C), cough, shortness of breath, anosmia, or ageusia. Confirmed by adjudication committee.

LDSD 1367 3(0.22) 1374 30 (2.18)




Exploratory analyses showed that increased immunogenicity was associated with a longer dose
interval (see Immunogenicity Table 3), and a similar trend for efficacy. A longer dose interval may
explain, at least partially, the higher estimates of efficacy found in the LDSD group.

The level of protection gained from one SD of COVID-19 Vaccine AstraZeneca was assessed in an
exploratory analysis that included participants who had received one dose of SD. Any participants
who received a second vaccine dose were censored from the analysis at that time point. In this
population, vaccine efficacy from 22 days post dose 1 was 71.30% (95% CI: 49.02; 83.84 [COVID-19

Vaccine AstraZeneca 15/6,310 vs control 52/6,296]).

COVID-19 Vaccine AstraZeneca reduced COVID-19 hospitalisation (WHO Severity grading >4).
There were 0 (0.0%; N=5,807) cases of COVID-19 hospitalisation in participants who received two
doses of COVID-19 Vaccine AstraZeneca (SDSD + LDSD, >15 days post dose 2) as compared to
5 (0.09%; N=5,829) for control. In all participants who received SD as a first dose, as from 22 days
post dose 1, there were 0 (0.0%, N=6,307) cases of COVID-19 hospitalisation in participants who
received COVID-19 Vaccine AstraZeneca (N=6,307), as compared to 9 (0.14%, N=6,297) reported

for control.

Participants who had one or more comorbidities had a vaccine efficacy of 73.43% [95% CI: 48.49;
86.29]; 11 (0.53%) vs 43 (2.02%) for COVID 19 Vaccine AstraZeneca (N=2,070) and control
(N=2,113), respectively; which was similar to the vaccine efficacy observed in the overall population.

The number of COVID-19 cases in participants >65 years old were too few to draw conclusions on
efficacy. In this subpopulation, efficacy has been inferred from immunogenicity data, see below.

Immunogenicity

Interim analysis of pooled data from COV001, COV002, COV003, and COV005

Following vaccination with COVID-19 Vaccine AstraZeneca, in participants who were seronegative at
baseline, seroconversion (as measured by a >4 fold increase from baseline in S-binding antibodies)
was demonstrated in >98% of participants at 28 days after the first dose and >99% at 28 days after the
second. Higher S-binding antibodies were observed with increasing dose interval (Table 3).

Generally similar trends were observed between analyses of neutralising antibodies and S-binding
antibodies. An immunological correlate of protection has not been established; therefore the level of
immune response that provides protection against COVID-19 is unknown.

Table 3 SARS CoV-2 S-binding antibody response to COVID-19 Vaccine AstraZeneca
(SDSD)*
Baseline 28 days after dose 1 28 days after dose 2
Population GMT GMT GMT
95% CI) (95% CI) (95% CI)
(N=882) (N=817) (N=819)
Overall 57.18 8386.46 29034.74
(52.8, 62.0) (7758.6, 9065.1) (27118.2, 31086.7)
Dose Interval
(N=481) (N=479) (N=443)
<6 weeks 60.51 8734.08 2222273
(54.1,67.7) (7883.1, 9676.9) (20360.50, 24255.3)
(N=137) (N=99) (N=116)
6-8 weeks 58.02 7295.54 24363.10
(46.3, 72.6) (5857.4,9086.7) (20088.5, 29547.3)
(N=110) (N=87) (N=106)
9-11 weeks 48.79 7492.98 34754.10
(39.6, 60.1) (5885.1, 9540.2) (30287.2, 39879.8)




Baseline 28 days after dose 1 28 days after dose 2
Population GMT GMT GMT
(95% CI) (95% CI) (95% CI)
(N=154) (N=152) (N=154)
>12 weeks 52.98 8618.17 63181.59
(44.4,63.2) (7195.4, 10322.3) (55180.1, 72343.4)

N =Number of subjects included in each group; GMT = Geometric mean titre; CI = Confidence interval; S =
Spike
¢ Immune response evaluated using a multiplex immunoassay.

The immune response observed in participants with one or more comorbidities was consistent with the
overall population.

High seroconversion rates were observed in older adults (>65 years) after the first SD (97.8% [N=136,
95% CI: 93.7; 99.5]) and the second SD (100.0% [N=111, 95% CI: 96.7; NE]). The increase in
S-binding antibodies was numerically lower for participants >65 years old (28 days after second SD:
GMT=20,727.02 [N=116, 95% CI: 17,646.6; 24,345.2]) when compared to participants aged

18-64 years (28 days after second SD: GMT=30,695.30 [N=703, 95% ClI: 28,496.2; 33,064.1]). The
majority of participants >65 years old had a dose interval of <6 weeks, which may have contributed to
the numerically lower titres observed.

In participants with serological evidence of prior SARS-CoV-2 infection at baseline (GMT=13,137.97
[N=29; 95% CI: 7,441.8; 23,194.1]), S-antibody titres peaked 28 days after dose 1 (GMT=175,120.84
[N=28; 95% CI: 120,096.9; 255,354.8]).

Spike-specific T cell responses as measured by IFN-y enzyme-linked immunospot (ELISpot) assay are
induced after a first dose of COVID-19 Vaccine AstraZeneca. These do not rise further after a second

dose.

Paediatric population

The safety and efficacy of COVID-19 Vaccine AstraZeneca in children and adolescents (aged
<18 years old) have not yet been established. No data are available.

5.2 Pharmacokinetic properties

Not applicable.
5.3  Preclinical safety data

Toxicity and local tolerance studies

Non-clinical data obtained from toxicology and local tolerance studies with investigational vaccines
utilising the same ChAdOx1 adenoviral vector vaccine technology as COVID 19 Vaccine
AstraZeneca, concluded that the ChAdOx 1 technology was well tolerated in mice and was not
associated with any adverse effects.

Mutagenicity and carcinogenicity
COVID-19 Vaccine AstraZeneca is a vaccine, as such, genotoxicity (mutagenicity) and
carcinogenicity studies have not been conducted.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

L-Histidine



L-Histidine hydrochloride monohydrate
Magnesium chloride hexahydrate
Polysorbate 80

Ethanol

Sucrose

Sodium chloride

Disodium edetate dihydrate

Water for injections

6.2 Incompatibilities

In the absence of compatibility studies, this vaccine must not be mixed with other medicinal products.
6.3  Shelf life

Unopened multidose vial
6 months

Opened multidose vial
Use as soon as practically possible and within 6 hours.
The vaccine should be stored between 2°C and 8°C during the in-use period.

6.4  Special precautions for storage

Unopened multidose vial

Store at 2-8°C.

Do not freeze.

Keep vials in outer carton to protect from light.

Opened multidose vial
For storage conditions after first opening of the medicinal product, see section 6.3.

6.5 Nature and contents of container

Multidose vial
5 ml of solution in a 10-dose vial (clear type I glass) with stopper (elastomeric with aluminium
overseal). Packs of 10 vials.

Not all pack sizes may be marketed.
6.6  Special precautions for disposal and other handling

Administration

COVID-19 Vaccine AstraZeneca is a colourless to slightly brown, clear to slightly opaque solution.
The vaccine should be inspected visually for particulate matter and discolouration prior to
administration. Discard the vial if the solution is discoloured or visible particles are observed. Do not
shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.



The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient.

Disposal

COVID-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused
vaccine or waste material should be disposed of in accordance with local requirements. Spills should
be disinfected with an appropriate antiviral disinfectant.

7. MARKETING AUTHORISATION HOLDER / EMERGENCY USE APPROVAL
HOLDER OR EQUIVALENT
AstraZeneca AB

SE-151 85 Sodertilje
Sweden

8. MARKETING AUTHORISATION NUMBER(S)) EMERGENCY USE APPROVAL OR
EQUIVALENT

9. DATE OF FIRST AUTHORISATION

Date of first authorisation: 15 February 2021

10. DATE OF REVISION OF THE TEXT
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Package leaflet: Information for the user

COVID-19 Vaccine AstraZeneca solution for injection
COVID-19 Vaccine (ChAdOx1-S [recombinant])

Read all of this leaflet carefully before the vaccine is given because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor, pharmacist or nurse.

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

L. What COVID-19 Vaccine AstraZeneca is and what it is used for

2. What you need to know before you receive COVID-19 Vaccine AstraZeneca
B How COVID-19 Vaccine AstraZeneca is given

4. Possible side effects

3. How to store COVID-19 Vaccine AstraZeneca

6. Contents of the pack and other information

1. What COVID-19 Vaccine AstraZeneca is and what it is used for

COVID-19 Vaccine AstraZeneca is a vaccine used to protect people aged 18 years and older against
COVID-19.

COVID-19 is caused by a virus called coronavirus (SARS-CoV-2).

COVID-19 Vaccine AstraZeneca stimulates the body’s natural defences (immune system). It causes
the body to produce its own protection (antibodies) against the virus. This will help to protect you
against COVID-19 in the future. None of the ingredients in this vaccine can cause COVID-19.

2, What you need to know before you receive COVID-19 Vaccine AstraZeneca

Do not have the vaccine:

o If you have ever had a severe allergic reaction to any of the active substances or any of the other
ingredients listed in section 6.

If you are not sure, talk to your doctor, pharmacist or nurse.

Warnings and precautions
Tell your doctor, pharmacist or nurse before vaccination:

e If you have ever had a severe allergic reaction (anaphylaxis) after any other vaccine injection or
after you were given COVID-19 Vaccine AstraZeneca in the past;

o If your immune system does not work properly (immunodeficiency) or are taking medicines that
weaken the immune system (such as high-dose corticosteroids, immunosuppressants or cancer
medicines);

o If you currently have a severe infection with a high temperature (over 38°C);

J If you have a problem with bleeding or bruising, or if you are taking a blood thinning medicine
(anticoagulant).

If you are not sure if any of the above applies to you, talk to your doctor, pharmacist or nurse before
you are given the vaccine.



As with any vaccine, COVID-19 Vaccine AstraZeneca may not protect everyone who is vaccinated
from COVID-19. It is not yet known how long people who receive the vaccine will be protected for.

Children and adolescents
No data are currently available on the use of COVID-19 Vaccine AstraZeneca in children and
adolescents younger than 18 years of age.

Other medicines and COVID-19 Vaccine AstraZeneca
Tell your doctor, pharmacist or nurse if you are taking, have recently taken or might take, any other
medicines or vaccines.

Pregnancy and breastfeeding

If you are pregnant or breastfeeding, think you may be pregnant, or are planning to have a baby, tell
your doctor, pharmacist or nurse. There are limited data on the use of COVID-19 Vaccine
AstraZeneca in pregnant or breastfeeding women. Your doctor, pharmacist or nurse will discuss with
you whether you can be given the vaccine.

Driving and using machines

COVID-19 Vaccine AstraZeneca has no known effect on the ability to drive and use machines.
However, side effects listed in section 4 may impact your ability to drive and use machines. If you feel
unwell, do not drive or use machines.

COVID-19 Vaccine AstraZeneca contains sodium and alcohol (ethanol)

This medicine contains less than 1 mmol sodium (23 mg) per dose of 0.5 ml. This means that it is
essentially ‘sodium-free’.

This medicine contains a very small amount of alcohol (2 mg of alcohol (ethanol) per dose of 0.5 ml).
This is not enough to cause any noticeable effects.

3 How COVID-19 Vaccine AstraZeneca is given
COVID-19 Vaccine AstraZeneca is injected into a muscle (usually in the upper arm).

You will receive 2 injections. You will be told when you need to return for your second injection
of COVID-19 Vaccine AstraZeneca.

The second injection can be given between 4 and 12 weeks after the first injection.

When COVID-19 Vaccine AstraZeneca is given for the first injection, COVID-19 Vaccine
AstraZeneca (and not another vaccine against COVID-19) should be given for the second injection to
complete vaccination course.

If you miss an injection
If you forget to go back at the scheduled time, ask your doctor, pharmacist or nurse for advice. It is
important that you return for your second injection of COVID-19 Vaccine AstraZeneca.

4. Possible side effects

Like all medicines, this vaccine can cause side effects, although not everybody gets them. In clinical
studies with the vaccine, most side effects were mild to moderate in nature and resolved within a few
days. If you notice any side effects not mentioned in this leaflet, please inform your doctor, pharmacist
or nurse.

Medicines containing paracetamol can be taken if you need relief from side effects such as pain and/or
fever.

Side effects that occurred during clinical trials with COVID-19 Vaccine AstraZeneca were as follows:
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Very Common (may affect more than 1 in 10 people)

o tenderness, pain, warmth or itching where the injection is given
o generally feeling unwell

. feeling tired (fatigue)

. chills or feeling feverish

. headache

e feeling sick (nausea)

o joint pain or muscle ache

Common (may affect up to 1 in 10 people)
° swelling or redness where the injection is given
° fever

If you notice any side effects not mentioned in this leaflet, please inform your doctor, pharmacist or
nurse.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. You can also report side effects directly via the national reporting
system or www.covax.azcovid-19.com. Include the vaccine brand and batch/lot number if available.
By reporting side effects you can help provide more information on the safety of this medicine.

S. How to store COVID-19 Vaccine AstraZeneca
Keep this medicine out of the sight and reach of children.

Information about storage, expiry, and use and handling are described in the section intended for
healthcare professionals at the end of the leaflet.

Your doctor, pharmacist or nurse is responsible for storing this vaccine and disposing of any unused
product correctly.

6. Contents of the pack and other information

What COVID-19 Vaccine AstraZeneca contains

One dose (0.5 ml) contains:

COVID-19 Vaccine (ChAdOx1-S" recombinant), not less than 2.5 x 10® infectious units (Inf.U),
which corresponds to 5 x 10'° viral particles

"Recombinant, replication-deficient chimpanzee adenovirus vector encoding the SARS-CoV-2 Spike
glycoprotein. Produced in genetically modified human embryonic kidney (HEK) 293 cells.

This product contains genetically modified organisms (GMOs).

The other excipients are L-histidine, L-histidine hydrochloride monohydrate, magnesium chloride
hexahydrate, polysorbate 80, ethanol, sucrose, sodium chloride, disodium edetate dihydrate, water for
injections.

What COVID-19 Vaccine AstraZeneca looks like and contents of the pack
Solution for injection. The solution is colourless to slightly brown, clear to slightly opaque and particle

free.

Pack sizes (not all pack sizes may be marketed):
10 dose vial (5 ml) in packs of 10 vials.
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Other sources of information
Scan the QR code with a mobile device to get this information in different languages.

www.covax.azcovid-19.com

The following information is intended for healthcare professionals only:

Storage
Do not use COVID-19 Vaccine AstraZeneca after the expiry date which is stated on the carton. The

expiry date refers to the last day of that month.

Store at 2-8°C.
Do not freeze.
Keep vials in outer carton to protect from light.

The vaccine does not contain any preservative. After first dose withdrawal, use the vial as soon as
practically possible and within 6 hours (stored at 2°C to 8°C). Discard any unused vaccine.

Administration

COVID-19 Vaccine AstraZeneca is a colourless to slightly brown, clear to slightly opaque solution.
The vaccine should be inspected visually for particulate matter and discolouration prior to
administration. Discard the vial if the solution is discoloured or visible particles are observed. Do not
shake the vial.

Each vaccine dose of 0.5 ml is withdrawn into a syringe for injection to be administered
intramuscularly. Use a separate sterile needle and syringe for each individual.

Each vial contains at least the number of doses stated. It is normal for liquid to remain in the vial after
withdrawing the final dose. When low dead volume syringes and/or needles are used, the amount
remaining in the vial may be sufficient for an additional dose. Care should be taken to ensure a full
0.5 ml dose is administered. Where a full 0.5 ml dose cannot be extracted, the remaining volume
should be discarded. Do not pool excess vaccine from multiple vials.

To facilitate the traceability of the vaccine, the name and the batch number of the administered
product should be clearly recorded for each recipient. Instruct individuals to visit www.covax.azcovid-
19.com to obtain this printed information in other languages.




Disposal

COVID-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused
vaccine or waste material should be disposed of in accordance with local requirements. Spills should
be disinfected with an appropriate antiviral disinfectant.





